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3/87 PHENOLIC, 4
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3/8” PHENOLIC, 17 x
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3/8" PHENOLIC, 9" x 12" PER PATTERN
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MODEL YEAR 2007 PARTS LIST

BOAT MODEL: 18" DAUNTLESS
DOCUMENT CONTROL NO: PB180DASE

ITEM

QTY.

U/M

DESCRIPTION

B.W.I. NO.

O1] 1 JEA ] FIBERGLASS PART, REVERS. PILOT SEAT 22479800
021 1 |EA| SUPPORT, SS REV SEAT W/ B/R 1187053
05 1 |EA| CUSH, REV SEAT WHT/GRY 1551453
04| 1 |EA| BASE, HDPE REV SEAT 1185883
05] 1 |EA | CUSHION, REV SEAT B/R WHT/GRY 1006691
Oc | 1 |EA | PILOT SEAT BASE 22479900
O/ |11 |FT | TRIM, BLACK 1020952
08| 1 |EA | DRAIN, BAITWELL 17 ELBOW W/STANDPIPE 1041847/
09] 1 |EA| DRAIN, SCREEN ONLY 7/8" x 127 1045548
10| 6 |EA| SCREW, TAPPING #6 X 3/4”7 PFH 1010570
111 1 JEA| FIBERGLASS PART, LIVEWELL DROP—IN 22487500
121 2 |EA | IMPACT DRAIN 018878
15126 | EA | POP RIVET, BLK PLASTIC 1084151
141 4 [EA | NUT, LOCK 1/4-20 1009/86
15| 8 |EA| SCREW, MACH #10-24 x 3/4” POH 1008440
16| 8 |EA | WASHER, FLAT #10 SS 0152918
171 8 |EA| NUT, HEX NYLON LOCK #10-24 1007772
18| 4 |EA| SCREW, MACH #6-—32 x 17 PFH 1010172
19| 4 |EA | WASHER, FLAT #6 SS 0155858
20| 4 [EA| NUT, LOCK #6-32 1009810
21111 | EA | SCREW, TAPPING #6 x 1/2" PFH 1010362
221 9 |EA| SNAP STUD, #8 x 3/8" PH 02035/86
23] 4 |EA| SCREW, MACH 1/4—-20 x 1”7 PPH 1008580
24 | 4 |EA | WASHER, FLAT 1/4” SS 0152976
25| 6 | FT | HOSE, WATER 1—1/8" BLACK 1042076
26| 2 |EA| CLAMP, HOSE #16 3/4—1.5" SS 0256685
27| 1 |EA| PUMP, SPRAY HEAD FOR LIVEWELL AERATOR | 0858944
281 1 |EA]TRIM, HDFPE BW14/160DA—-00 LIVEWELL 1551768
29| 1 |EA | LATCH, DRAW SOFT—LATCH 47 1564058
301 1 |EA| SCREW, TAPPING #10 X 17 POH 1008507/
311 2 |EA] NUT, LOCK 8—-32 SC 100992/
32| 2 |EA| WASHER, FLAT #8 SS 152900
33| 2 |EA|SCREW, MACHINE #8-32 X 3/4” PTH SC 1010755
341 1 |EA|TUBING, PVC 7/87 OD X 17 LONG 1255704
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HINGE PRE-INSTALLED ON COVER.
04
INSTALL ONTO SEAT BASE USING: 18, 19 & 20.
27 EQUALLY SPACED (4) PLACES. ITEM 21.
USE WTUQE\W SHALL BE USED AT ALL REMAINING HINGE HOLE LOC'NS.
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MODEL YEAR 2001 PARTS LIST

MODEL: 18" DAUNTLESS
ooCoENT ConToL. NG, FBBEA2

o cescnon avi o,
T BRACKET, FUEL TANK 2" x 2" x & 30469 |
7 SCREW, TAPPING #14A x 1.5" PTH 10908 |
3 TANK, FUEL 65 GAL. 7112
4 RUBBER_PAD, FUEL TANK 1/4" x 2 47449
5 RAIN, BATWELL W/STANDPIPE 41847
6 PUMP. SPRAYHEAD LIVEWELL 858944
7 ECK_FILL, GA: ENT_WHT 937508
&) REW APP\ 8A x 5/8" PTH 010925
9 R, HDPE_STERNDECK, STBD 074194

10 R._H PE STERNDECK. PORT 070945
i REW, TAPPING x 1/2" 010362
2 HOLDER, FLUSH MT, CHR BRS SODEG. [ 1047497
3 REW, MACHINE #10-24 x 1.25" POH 161548
1 WASHER, FLAT #10 55 0152918
5 UT, HEX _NYLON LOCK #10-24 1007772
6 FIBERGLASS PART, STERNDECK 272500
7 HATCH, UTILITY 12.05" x 165 679866
8 RIVET, POR/BLIND #3/16" x 5/8" 189415
9 \P POLE STRG BLK MAST LIGHT 550646
0 TAPPING #10A x 5/8” PTH 010925
1 JGHT NAV_STERN 42" 0222125
7 HRU—HULL, PLAS 1.5" [—FIANGE 1072826
3 LADDER, TELESCOPING 3-STEP 1034859
Z) SCREW, MACHINE1/4—20 x 1.5” FPH 1008598
5 ASHER, FENDER 1/2" x 125 0189365
6 T, LOCK 1/4-20 1009786
7 BOOT, CABLE 3" BLACK 1043223

28 RIVET, POP/BLIND 3/16" x 5/8" ALUM. 189415

29 RUBRAIL, CHAR 47 020916

30 NSERT, RUBRAIL CHAR FLEX 47 020825
31 CREW, TAPPING #10A x 1.5" PFH 009943
7 AP, RUBRAIL END, PORT 086594
5 AP, RUBRAIL END, STBD 086586

34 REW, TAPPING #10A x 2 008754
5 HRU=HULL, PLAS 2 SCUPPER W FLAP 628081
6 ARU=HULL PVC PRESS—FIT 1042084
7 UMP, LIVEWELL 500 0291211
) TRAINER, MARELON 3/4" SCREEN 0995589
9 CREW, TAPPING #8 x 5/8" PTH 1010925
0 RIM, VINYL RIGID 1~ x 1.5 BLK 1040948
1 CREW, TAPPING #10A x 1" PTH 1008739
7 RAIN_TUBE UG _0—RING 0996017
5 HOLDER, BATTERY FULLY ENCLOSED 0650598
z) BRACKET, BATTERY HOLDDOWN 1.25 1042837
5 PH_PARTS, BUCKLE SIDE RELEASE 0871004
6 CREW, TAPPING #10A x w PTH 1008507
7 EYE, BOW 172" x 3-7 0126557
) UT, PVC RETAININ THRU*HULL 1042068
) VENT, CLAMSHELL ROPE LCKR, 2" x 7 0533430
0 CREW, TAPPING #8A x 1" POH 0150805
1 AP, DRAIN BOOT STERN LIGHT 1042761
2 LIGHT, NAV STERN BASE RND CHROME 0331751
5 REW, TAPPING #BA x 1.25" POH 1008556 |
z) BOX, HARNESS 103753
5 REW, TAPPING #8A x 5/8" PTH 1010925
& BREAKER, MAN RESET 10A 0670463 |
7 BREAKER/SW_PUSHBUTTON 30A 0365775
) BOOT, RESET BREAKER CLEAR 1066547

PLUG. BRASS 1" DRAIN TURN-TITE 0133371

UMP, BILGE 1000GPH 0273003
FIBERGLASS PART, COVER FUEL TANK 22172500

. SCREW, TAPPING #10A x 2" PTH 1008754
ACCESS PLATE, POLYPROP TW\ST OUT & 1068642

RIVET. POP/B \ND 3 16" 0192047

EYE, BOW 1 0995472

LIFT_RING, BO! EYE 1/2" 1035245

UT, ACORN #1/2-13 1007756

LEAT, 8" x 4—BOLT 0291658

CREW, MACHINE #1/4-20 x 1" PFH 1009950

CREW, TAPPING #10A x 1" PTH 1008739

LIGHT, NAV_COMBO BOW CHR 2-3/8 860734

CREW TAPP\NG FAA x 17 PPH 010636

RAI 071026

CREW TAPP\NG FI0A x 1.5" PPH 010610
FIBERGLASS PART, ANCHOR LOCKER COVER | 1193077

HINGE, DOOR 1.5 x 3 0995159

0 CREW, MACHINE 10~ 24 = 50 POH 08432
1 10-24 x 3, 040187
7 APPING #10A x 1 P 08507
5 DRAW SOFT_LATCH, 4" RT ANGLE. 331768
4 APPING #8A x 1/2 08812
5 APPING #8A x 3/4 PFH 08408

86
87
88 TRAP, ROD—TAMER, 18" 087907
89 CREW, TAPPING #8A x 374" POH 010578
0 CREW. TAPPING #8A x 1" PTH 008804
1 0D /SKI—HOLDER, UNDER GUN'L, PORT 453588
7 CREW, TAPPING #10A x 1.5” PPH 010610
3
)

5

96
7
98
95 §

[100[ 7 SCREW, TAPPING #8 x 5/8" PTH 1010925

101
2] SWITCH, FLOAT RULE W/ COVER 0989335
3 REW, TAPPING #6A x 1.25" POH 1008556
4 ROD/SKI—HOLDER, UNDER GUN'L, STBD 1453596
05] LAMP, HOSE #24 SS 0256693
06) LAMP, HOSE #10 S5 026335:
07] LEAT, HDPE AFT STORAGE 1184621
08| LAMP, HOSE #OBM SS MINI 0123398
09| EBBING BW—97 STRAP NYLON 1 1030105
10 DRAIN, SCREEN ONLY 7/8" x 127 1043348
ik HOSE, WATER 3/4" BLK REINF_PVC 1042100

LAMP, HOSE #10 55 0263954

SNAP—STUD, #8 x 3/8" PH 0203786

2-13 55 1025915

H .5" TYPE A, CLASS 2 0123745

H TYPE_A, CLASS 2 0123778

H IS0 _7840-A2 0947499

A "TYPE_A, CLASS | 0684738

H \SO 7840—Al 0947473

SUPPORT 17 1216720

REW, TAPPING #mA x 2.5" POH 1008531

HRU=HULL, PLAS 1" WHT BROAD FLANGE | 996595

HSMS, #8 x 150797

THRU=HULL, BRZ 3 A" w/NUT, X—LONG | 1037489

VALVE, MARELON BALL 2 WAY 3/4" 557959

.[ELBOW, MARELON 3/4” x 3/4” BARB 567958
NGT_SHOWN

[120] 1 [EA.| FUSE, FERRULE TYPE AGC 10A 0182063

T21] 1 [EA.| PLATE, NMMA 1070911
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MODEL YEAR

7 MODEL: 18" DAUNTLESS
DOCUMENT CONTROL NO: PB18ODAS

2001 PARTS LIST

mew | arv. | um oEsCRRTON B, ND.
o1 EA.| FIBERGLASS PART, SEAT BASE 1115575
02 EA.| FIBERGLASS PART, SEAT COVER 1115583
03 EA.| CUSHION, BENCH SEAT WHT/GRY 1082916
04| 2 |EA.| CUSH, BACKREST W/ HARDWARE WHT/GRY | 1076231
05] 2 [EA.| BASE, FISH PED 3" x 6" 076967
06 [ 12 [EA.| SCREW, MACH 1/4-20 x 1”7 PFH 009950
07] 1 SKI TOW PYLON, SS 28" 259100
08| 2 TRIM—TAB ASSEMBLY 9” x 97 058262
09 LABEL, BW WARN SKI—PYLON 016914
10| 4 SCREW, MACH 1/4-20 x 3/4" PPH 0151720
111] 4 WASHER, STAR 1/4” 1008929
2| 4 NUT HEX NYLON LOCK 1/4-20 009786
314 SCREW, MACH 1/4-20 x 1/2" PPH 010586
4114 SCREW, TAPPING 1 4 X W*W 2" PPH 008697
EATHBERGEA i £ 55
6T TEA T HBERGEA T 1N D”T BENCH—SEAT 555+
AT HBERGEA T HB—BENCH-SEAT iR
= = FEH—REEESSED 1645258
= E—HSHPED—4 4+ -t 5
B TEA T SEREW, MAEH—1/4— =1/ PoH 563
815 HER F[ND[P A" 25" 18
EAT N HEX Y FOCK—17/4
23| 2 OFFSET EXT, F\SH PED 076975
24| 2 BRACKET, MOUNT FISH SEAT 043553
25| 2 SEAT, FISHING WHITE 058876
26| 2 CUSH FISHING SEAT, WHITE 006675
271 1 RAIL, SIDE PORT FWD 083054
28] 1 RAIL, SIDE _STBD FWD 083062
2914 SCREW, TAPPING #10A x 1-1/2" POH 008515
30 COOLER, 72 QUART 016427
31 EA.| CUSH, COOLER SEAT WHT/GRY 007350
32 EA.| CLEAT ASSY., HDPE PORT 1068121
33 EA.| CLEAT ASSY., HDPE STBD 1068139
34 EA.[ SNAP STUD #8 x 3/8" PH 0203786
35] 2 [EA.| HOOK, PLAS COOLER 1/8" 1043181
36 EA.| LIGHT, NAV COMBO BOW REMOVABLE 1072800
37 EA. | PANEL, BOW 1452538
38 EA.| RECEPTACLE, 12V TROLLING MOTOR 0803155
39 EA.| PLUG, 12V TROLLING MOTOR 0803163
40 EA.[ SCREW, TAPPING #8A x 1/2" PTH 1008812
41 CUSH, BOW WHT/GRY 1071216
421 4 SNAP_STUD, #8 x 3/8" PH 0203786
43 COMPASS, FLUSH MNT EXPLORER 0881623
44| 4 SCREW, TAPPING #6A x 3/4™ POH 1008564
45 STEERING, HELM PUMP_TILT 0317032
& PED, FAL—ACOM 8 FLOTED 68494
4+ Ef—TAPPING 4 —PFH 6+
48| 6 SCR*W MACH 1/4-20 x 1.25" PPH 0151746
49| 6 WASHER, FENDER 1/4” x 1.25” SS 89365
N —HEXNENTEEK—1/4
+ EAT—HEM
HSH—HEEW—SEAT 686
= HNGE—STERN—SEATFSH 4
ST TA T SEREW,MAEH—# 16— P 655+
ST TE NOT—BARREE—#16— P 45
T2 EAT SEREW MACH +25"PoH o+
5711 RAIL, SIDE PORT AFT 070978
581 1 RAIL, SIDE STBD AFT 070960
59 [ 14 [EA.| SCREW, TAPPING #10A x 1.5” POH 008515
60T EATHEXNUT NYEONHOERK 16— 52744
G TEATEOEKS TRIKE 45
= REW,—TAPPING 5 B FFH +
65| 3 HINGE, OFFSI:T 090133
641 6 SCREW, MACH #8-32 x 3/4" PFH 977868
65| 6 FLATWASHER, #8 SS 0152900
66| 6 HEX NUT, NYLON LOCK #8—32 009927
671 1 LATCH, RECESSED 043298
68 1 LOCK, SS STRIKE 041513
69| 2 SCREW, MACH #8-32 x 3/4" PTH 010735
701 2 HEX NUT, NYLON LOCK #8—32 009927
71 2 FLATWASHER, #8 SS 0152900
+ = PHATE—S 1615
216 RIVEF—POP/BHIND - ot 1894+
74| 3 SCREW, TAPPING #BA x 1. “5" POH 008556
5 THRU=HU PRE - 42684
5} AT RETAIRNNG NET,—F PRE: - 42668
FATPEISBR +BR 1N FHRN—FHE + +
78 EA.[ SCREW, TAPPING #8A 1/2" PFH 008390
791 1 LIGHT, NAV_STERN BASE REM VABLE 119627
80| 6 SCREW, TAPPING #14A x 1.5" PFH 008382
+ = KI=—RACK—PORT 7594
B KI—RACK,—STBD 71651
BT ATE FRAP —ROD—TAMER 8" &
AT A TEATHOOK FENBER A4S
85| 6 CLEAT, SUN LOUNGE FILLER 354307
86 SCREW, TAPPING, #10A x 1.50 PTH 008747
87 SCREW, TAPPING #14A x 2" PTH 008770
88 SCREW, MACHINE, 1/4-20 x 2" PPH 008614
89 NUT, NYLOCK HEX, 1/4-20 007764
0l 1 USHION, SUN LOUNGE FILLER 324748
91] 1 SUN_LOUNGE 22496000
92| 2 SCREW, TAPPING, #10A x 17 POH 1008507
93 CREW, TAPPING, #4A x 1" PPH 1010636
94 AP, 2100R—97 BOW RUB RAIL 1034925
95 LT, NAV SURF HORIZ MNT CHR 996496
96 DAVIT, ANCHOR DAVIT w/ROLLER 1336411
971 4 SCREW, MACHINE, 1/4-20 x 1" PPH 1008580
98| 4 CLEAT, 8~ 4-BOLT 2916589
NOT SHOWN
100 STEERING, HYD. CYLINDER O/B PIVOT MNT | 1085728
101 STEERING OB HOSE KIT 996934
02 DIAGRAM, WOOD LOCATION 122407
03 IANUAL, OWNERS, BW DAUNTLESS 033117
04] 2 PLATE, STERN SEAT SUPPORT LEG 023456
05[] 4 NOB, LOCKING 3/8-16 x 3/4” 027127
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48] INSTALL (6) PLCS
INSIDE SEAT BASE TO
49| SECURE TO FUEL
TANK COVER.

REVERSIBLE PILOT SEAT
STANDARD

NOTE:

SEAT ASSY. SHALL BE CENTERED

ON FUEL TANK COVER, 36.5" FWD
OF TOP AFT EDGE OF FUEL TANK
COVER.
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MODEL YEAR 2007 PARTS LIST

BOAT MODEL: 18" DAUNTLESS
DOCUMENT CONTROL NO: PB180DA4

ITEM

Is)
2

U/M

DESCRIPTION

B.W.I. NO.

O1] 1 |EA.| STEERING, HELM PERFORMANCE NFB TILT 0997213
02 ] 1 |EA. | STEERING, PERFORMANCE TILT MECHANISM 0662510
03] 1 |EA | STEERING WHEEL, 14" GREY GRIP 1020189
04| 1 |EA. | BOX, FIRE EXTINGUISHER LONG WHT 1057480
05| 1 |EA.| EMBLEM, BW STEERING WHEEL CAP 1021054
06| 1 |EA.| BIN, HDPE PLEX 1062520
07| 2 |EA. | DRAIN, 17 IMPACT W/0O BARB BLK 1041955
08| 15 |EA. | FLATWASHER, SAE 1/47 0189365
0915 |EA. | NUT, LOCK 1/4—=20 STD PATT 1009786
101 1 JEA. ] RAIL, GRAB CONSOLE W/S 1195457
11113 |EA.| SCREW, MACH 1/4=20 x 17 PPH 1008580
121 4 [EA.] ROD—HOLDER, PVC CONSOLE BLK 1053404
13| 4 |EA. | SCREW, TAPPING #10A x 2.57 POH 1008551
141 1 |EA. | WINDSHIELD, CONSOLE 1071133
15| 7 |EA.| SCREW, MACHINE #10-32 x 1.25” PFH 101010/
16| 7 |EA. | WASHER, FINISH #10 SS 0896258
171 7 |EA I NUT, WELL #10-32 LONG 1057050
18] 4 |EA.| WASHER, FINISH #10 SS 0896258
191 4 [EA.| CAP, RUBBER ROD HOLDER DRAIN, BLK 105/565
20| 1 |EA.| PANEL, BLANK INSTR. 1452390

1 |EA. | PANEL, MERC. PRE—=RIC 1452416
21| 8 |EA. | SCREW, TAPPING #6A x 1/27 PTH 1008796
221 1 |EA.| DOOR, HDPE CONSOLE 1070929
251 1 |EA.| PANEL, MERC SWITCH 0882605
24| 1 |EA | FIBERGLASS PART, CONSOLE 1218684
25| 2 |EA.| COURTESY LIGHT, SURFACE MT 1062355
26| 4 |EA.| SCREW, TAPPING #8A x 3/4” PTH 1008408
27| 6 |EA | SCREW, MACH #10—24 x 1" POH 1010446
28| 6 |EA | HEX NUT, LOCK #10-24 1007772
29| 6 [EA | FLATWASHER, #10 SS 0152918
30| 6 |EA.| SCREW, MACH #8-32 x 1”7 PTH 1008713
311 6 |EA. | HEX NUT, LOCK #8-32 1009927/
32| 6 |EA. | FLATWASHER, #8 SS 0152900
33112 |[EA | SCREW, TAPPING #8A x 5/8" PTH 1010925
3414 |FT.| HYDRAULIC TUBING 0479972
35| 8 |FT.] HOSE, PVC CLEAR DRAIN 7/16” 1041490
S6 | 1 |EA.| BOX, TACKLE 3—DRAWER 1073238
37| 6 |EA. | SCREW, MACH #10-24 x 17 POH 1010446
38| 6 [EA. | HEX NUT, LOCK #10-—24 100/772
39| 6 |EA. | FLATWASHER, #10 SS 0152918
40| 1 |EA | STEERING CABLE, NFB W/ ENDS 16 669242
411 1 |EA. | DRINKHOLDER, PLAS W/DRAIN XLG 1186329
421 1 JEA | LT, NAV STERN BASE RND CHR 331751
43| 3 |EA | SCREW, TAPPING, #8A x 17 POH 150805
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